(

REPORT OF TEST

@ SES @ SGS U.S. Testing Company Inc.

291 Fairfield Avenue
Fairfield, NJ 07004
Tel: 201-575-5252
Fax: 201-575-8271

REPORT NUMBER: 122904
DATE: September 26, 1997
PAGE 1 OF 2

CLIENT: Polymer Plastics Corp.
65 Davis Drive
Hauppauge, NY 11788

SUBJECT: Physical Properties

AUTHORIZATION: Polymer Plastics Corp., Purchase Order No. 03743

SAMPLE ID: One (1) sample of material was received from the Client on August 28,
1997. The Client identified the sample as: Vitriturf. The sample was
received in acceptable condition.

TEST PROCEDURE: The submitted sample was tested for Static Coefficient of Friction using
the equipment described in ASTM Test Method D-2047-96.

TEST DATE: September 12, 1997

RESULTS: Continued on Page 2

PREPARED BY: SIGNED FOR THE COMPANY BY:
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Jeffrey Chieh, Supervisor Frank Savino, Manager

Engineering Physical Properties Engineering Physica! Properties
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Member of the SGS Group

ANALYTICAL SERVICES + PERFORMANCE TESTING - STANDARDS EVALUATION - CERTIFICATION

SERVICES
SGS U.S. TESTING COMPANY INC. REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANYONE RELYING ON SUCH REPORTS SHOULD UNDER-
STAND ALL OF THE DETAILS OF THE ENGAGEMENT. REPORTS REFLECT RESULTS ONLY OF THE STANDARDS OR PROCEDURES IDENTIFIED TO THE TESTS CONDUCTED AND ARE LIMITED
TO THE SAMPLES TESTED. TEST RESULTS MAY NOT BE INDICATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN. SGS U.S. TESTING COMPANY INC. HAS NOT
CONDUCTED ANY QUALITY CONTROL PROGRAM FOR THE CLIENT. NEITHER THE NAME, SEALS, MARKS NOR INSIGNIA OF SGS U.S. TESTING COMPANY INC. MAY BE USED IN ANY ADVER-
TISING OR PROMOTIONAL MATERIALS WITHOUT THE PRIOR WRITTEN APPROVAL OF SGS U.S. TESTING COMPANY INC. THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL WITH-

OUT THE WRITTEN PERMISSION OF THE SGS U.S. TESTING COMPANY INC. SAMPLES NOT DESTROYED IN TESTING ARE DISPOSED OF AFTER 30 DAYS.
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CLIENT: Polymer Plastics Corp.
RESULTS:
Static Coefficient of Friction
Sample: Vitriturf
Shoe Material: Official Test Leather

Laboratory Conditions: 73°F, 50% R.H.

Condition Specimen Det. Static Coefficient of Friction
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Sample Average 1.05
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End of Report




REPORT JUF TEST

@ SGS SGS U.S. Testing Company Inc.

291 Fairfield Avenue REPORT NUMBER: 122904-1
Fairfield, NJ 07004 DATE: October 3, 1997
Tel: 201-575-5252 PAGE 1 OF 2

Fax: 201-575-8271

CLIENT: Polymer Plastics Corporation
65 Davis Drive
Hauppauge, NY 11788

SUBJECT: Physical Properties

AUTHORIZATION: Polymer Plastics Corporation - Purchase Order #03743

SAMPLE ID: One (1) sample of material was received from the Client on August 28,
1997. The Client identified the sample as: Vitriturf
The sample was received in acceptable condition.

TEST PROCEDURE: The submitted sample was tested for Static Coefficient of Friction using
the equipment described in ASTM Test Method D-2047-96.

TEST DATE: October 2, 1997

RESULTS: Continued on Page 2

PREPARED BY: SIGNED FOR THE COMPANY BY:
Frank Savino, Manager Fran;< Pepe, Vice President
Engineering Physical Properties Engineering Physical Properties
dj

Member of the SGS Group

ANALYTICAL SERVICES - PERFORMANCE TESTING - STANDARDS EVALUATION - CERTIFICATION SERVICES
SGS U.S. TESTING COMPANY INC. REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TQ WHOM THEY ARE ADDRESSED. ANYONE RELYING ON SUCH REPORTS SHOULD UNDER-
STAND ALL OF THE DETAILS OF THE ENGAGEMENT. REPORTS REFLECT RESULTS ONLY OF THE STANDARDS OR PROCEDURES IDENTIFIED TO THE TESTS CONDUGTED AND ARE LIMITED
TO THE SAMPLES TESTED. TEST RESULTS MAY NOT BE INDICATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN. SGS U.S. TESTING COMPANY INC. HAS NOT
CONDUCTED ANY QUALITY CONTROL PROGRAM FOR THE CLIENT. NEITHER THE NAME, SEALS, MARKS NOR INSIGNIA OF SGS U.S. TESTING COMPANY INC. MAY BE USED IN ANY ADVER-
TISING OR PROMOTIONAL MATERIALS WITHOUT THE PRIOR WRITTEN APPROVAL OF SGS U.S. TESTING COMPANY ING. THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL WITH-
OUT THE WRITTEN PERMISSION OF THE SGS U.S, TESTING COMPANY INC. SAMPLES NOT DESTROYED IN TESTING ARE DISPOSED OF AFTER 30 DAYS.
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Static Coefficient of Friction

Sample: Vitriturf

Shoe Material: Official Test Leather

Laboratory Conditions: 73°F, 50% R.H.

Condition Specimen Det.
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Static Coefficient of Friction

End of Report



